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ft:qrq / Date :

15.11.2019

2, Sahjanand Rubber Industrial Estate'
opp 137 S Last Bus StoP,
Laliwala Estate, Bapunagar, Ahmedabad,
Guiarat :- 380 024'qEq / t{et ' Lr. Dated:^Nil
c{qq ql6' Rt E sllgl' q{llFr ftdrl / test neponrls PER TEsr STaNDARD : Refer Part c

a)

c$d dfud 6l ffi{or

dfird EI l1q / a) Name ofthe Sample

qFI . 6 / PART -A
/ PARTICULARS OF SAMPLE SUBMITTED

. Film Roll SamPle
-as stated bY the Party

qr)

l)

dfue llqi dtr al frq/ b) Date of Receiptofsample

+sAs|{/i{r6nrEf / c) Grade / vadeiy / type / size / class

0 qlfrd ts /d) Declared value, lfany :

3) Etg q. / e) Code No.

5) iq {. *i fiqfor tq/ f) Batch No. and Date of Manufacture:

ar) qrir / g) Quantiiy

c) t{ii'r ql {ii4 / h) Mode of Paching :

tt +et 'iE 
ql rfi / i) Sealed or not :

d) 4tE Tq g{{/j)Any other inlormation :

02.01.2019

Not applicable

Not applicable

Not applicable

Not applicable

01 Roll

Packed in Carton Pack

Not Sealed

1nI - g/PART.B

3qT$ {d{Tq/ SUPPLEMENTARY INFORMATIONS

er) tRRi.t Fr{srFd'jf i-{ {q'{ / a) Refercnce to sampling procedure

qli rfiq F€ tr rqq Trq qocs <qFri qq vrqi qqlrr
bi supporling documents for the measurement taken and result derived

E) {dFrd qrd qJi{ii d f+rF€ * r5<n vttut ttd t qt€ rFFii{
c) Deviation from the test method as prescribed in relevantwork instructions, if any : No deviation frcm the standard

: Sampling not done by ihis lab

: As given in Part C
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qFT - I / PART. C

c0sTur cftqtq / TEsr RESULTS

Test Duration: 02.01.2019 to 15.11.2019

Results
obtained

Specified
Requirementsst.

No.
' Property Standard Unit

1 Material ldentif ication
by FTIR

Blend of Poly Lactic
Acid (PLA) and PolY
Butylene Adipate
co-terephthalate (PBAT)

2. Disintegration
(Dry mass passlng
through 2mm sieve
after 84 days)

tso-17088 /
ts-17088

o/o 92.7 Greaterthan 90

3. Ultimate Aerobic
Biodegradation
(with reference to
100% degradation of
positive reference)

tso-17088 /
ls-17088

% 90.11
(At the end of 90 daYs)

createrthan 90

Plant GroMh study
a) Rice

o/o Seed emergence

b) Tomato

% Seed Emergence

tso-17088
ls-17088

o/o

o/o

91

92

Greater than 90

Greaterthan 90

(contd...)
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CIPET
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PART - D

REMARKS - NiI

NOTE:

1. The resutts related only to the items tested as supplied by the party'

2. The test certificate shatl not be reproduced in full except without the written approval of

the laboratory.

Note: BDL - Below Detection Limit, DL - Detection Limit

*-Based on Municipalulaste (Management and Handling) Rules, 1999 notified on 27ih September' 1999

#irl".itl" 
"lEii"li""r"ni "nO 

fori"t", Covernment oiindia. Note that concentration of metals like

"6u"it, 
r6rvUo"nrt. and selenium is not mentioned in the notification'
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1, Sample detail: Film roll Sample (as declared by the party)

Volatile content (yo)

2. tr{ateriat Identification by f,.TIR: Biend of po},"f.a^cl: Acid (PLAJ & poty Butylene Adipate
3. Observation Terephrhdtale { PBAT}

f I) Conditions ofreaction mixlures

Origin of compost: Livestock excrem
Reaction Temperatue 

ent' muricipal and vegetable waste

Dry Sorid (zo) 
: 58oc (+ 2oc)

:51.0

CO, evolved during first 1 0days in btank ves
Test duration (da, 

sels : 54 1 0 mg/g of volatile content of compost
: 90 days

: Cellulose

: 3000 ml

Reference material

Volume of reaction vessel

(2) pHoftestmedium
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4. Result: Percentage biodegradation rclative to positive reference

Sample (Mean of3 replicates) : gl.llyo

Posilive reference cellulose (Mean ofJ replicales) : - 100 %

5, Disintegration- After 12 weeks

s
.9

p

.9

TR No.59302
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6. Visual 0bservation

De\q.riplid [I rffil/2lrHf 
,

Structure Fine Particles Fine Particles Fine Particles Fine Pafticles

Moisturc Adequate moisture
Level

Adequate moisture
Level

Adequate moistrlre
Level

Adequate moisture
Level

Colour Dark brown Dark brown Dark brown Dark brown

Fungal
Development

Nil Nit Nil NiI

Smell Organic/dirt like Organic/din like Organic/di like Organic/dirt like

D6p5iglion , Ttie-ek lo./t I L t.weeflF
Structure Fine Particles Fine Pariicles Fine Particles

Moislure Adequate moisture Level Adequate moisture Level Adequate moisture Level
Colour Dark brown Dark brown Dark brown

Fungal
Development

NiI Nil Nil

Smell Organic/dirt like Organic/dirt like Organic/dirt like

7. Plant Grorvth Study

PaddJ growlh in sample degraded composr Paddy growth in control compost

Tomato groMh in sample degraded compost Tomato growth in controi compost

^.!,ffi


